



Certificate of analysis "3.1" conform EN 10204  
Packing list

PESO TN  
2,672  
ZL3

DDT. NR. / DATA  
255/256 07/01/22

COD. CLIENTE  
C.298

Deliverynumber  
9280092/669931.2.009

Date  
31.01.22

Order  
Date

Your reference  
Date

Marks for shipment

Country  
Belgium

Destination  
Metalcom SRL  
\*\*  
Via Veneto, 54, Villa Carcina, 2506  
Italy  
3996

Client  
Trafigura PTE Ltd  
10 Collyer Quay #29-00  
Singapore  
Italy  
Transport CY  
Transport-ID QACV904/MAGE0450190

Material	Description Customerspecifications	Quantity	Net weight (TO)	Tarra (TO)	Gross weight (TO)
5103	Nyrstar Overpelt ZAMAK #3 Produced under ISO 9001 According to EN 1774 ZL0400 8.3 kg slabs strapped in bundles of approx. 650 kg Colour code: white/yellow	42 bundles	25,753		25,753
	Al   Cd   Cu   Fe   Mg   Ni   Pb   Si   Sn				
	min3,8  max0,003  max0,03  max0,020  min0,035  max0,001  max0,003  max0,02  max0,001				
	max4,2        max0,060				
	ZN: Remainder				
	Al   Cd   Cu   Fe   Mg   Ni   Pb   Si   Sn				
	%   %   %   %   %   %   %   %   %				
54357801-54357805	4,0  <0,001  <0,01   0,002   0,046  <0,001   0,002  <0,02  <0,001				
54357901-54357916	4,0  <0,001  <0,01   0,002   0,047  <0,001   0,002  <0,02  <0,001				
54358001-54358016	4,0  <0,001  <0,01  <0,002   0,046  <0,001   0,002  <0,02  <0,001				
54358912-54358916	3,9  <0,001  <0,01   0,002   0,044  <0,001   0,002  <0,02  <0,001				
	Weight  Prod. date				
	kg				
54357801-54357805	3082  19.01.2022				
54357901-54357916	9811  19.01.2022				
54358001-54358016	9814  19.01.2022				
54358912-54358916	3046  19.01.2022				

Nyrstar Sales & Marketing SA  
1 Rue de Jargonnant  
1207 Geneva, Switzerland  
Tel +32 14 44 95 00 - Fax +32 14 44 95 51



Certificate of analysis "3.1" conform EN 10204  
Packing list

PESO TN 5,941  
ZLS  
DDT. NR. / DATA 255/256 09/01/22  
COD. CLIENTE C.208

Deliverynumber 9271468/669931.1.002 Date 04.01.22

Order Date

Your reference Date

Destination  
Metalcom SRL  
\*\*  
Via Veneto, 54, Villa Carcina, 2506  
Italy  
3980

Marks for shipment  
  
Country  
Belgium

Client  
Trafigura PTE Ltd  
10 Collyer Quay #29-00

Singapore

Italy

Transport CY  
Transport-ID YQCY338/MAGE0451197

Material	Description Customerspecifications	Quantity	Net weight (TO)	Tarra (TO)	Gross weight (TO)																																																									
5105	Nyrstar Overpelt ZAMAK #5 Produced under ISO 9001. According to EN 1774 ZL0410 8.3 kg slabs strapped in bundles of approx. 650 kg Colour code: white/black specs: Cover	73-bundles	25,956		25,956																																																									
	<table border="1"> <thead> <tr> <th>Al</th> <th>Cd</th> <th>Cu</th> <th>Fe</th> <th>Mg</th> <th>Ni</th> <th>Pb</th> <th>Si</th> <th>Sn</th> </tr> </thead> <tbody> <tr> <td>min3,8</td> <td> max0,003</td> <td> min0,7</td> <td> max0,020</td> <td> min0,035</td> <td> max0,001</td> <td> max0,003</td> <td> max0,02</td> <td> max0,001</td> </tr> <tr> <td>max4,2</td> <td> </td> <td> max1,1</td> <td> </td> <td> max0,060</td> <td> </td> <td> </td> <td> </td> <td> </td> </tr> </tbody> </table>	Al	Cd	Cu	Fe	Mg	Ni	Pb	Si	Sn	min3,8	max0,003	min0,7	max0,020	min0,035	max0,001	max0,003	max0,02	max0,001	max4,2		max1,1		max0,060																																						
Al	Cd	Cu	Fe	Mg	Ni	Pb	Si	Sn																																																						
min3,8	max0,003	min0,7	max0,020	min0,035	max0,001	max0,003	max0,02	max0,001																																																						
max4,2		max1,1		max0,060																																																										
	ZN: Remainder																																																													
	<table border="1"> <thead> <tr> <th>Al</th> <th>Cd</th> <th>Cu</th> <th>Fe</th> <th>Mg</th> <th>Ni</th> <th>Pb</th> <th>Si</th> <th>Sn</th> </tr> <tr> <th>%</th> <th>%</th> <th>%</th> <th>%</th> <th>%</th> <th>%</th> <th>%</th> <th>%</th> <th>%</th> </tr> </thead> <tbody> <tr> <td>04860301-04860316</td> <td>4,0</td> <td>&lt;0,001</td> <td>  0,8</td> <td>  0,003</td> <td>  0,043</td> <td>&lt;0,001</td> <td>  0,002</td> <td>&lt;0,02</td> <td>&lt;0,001</td> </tr> <tr> <td>04860401-04860416</td> <td>4,0</td> <td>&lt;0,001</td> <td>  0,8</td> <td>  0,003</td> <td>  0,043</td> <td>&lt;0,001</td> <td>  0,002</td> <td>&lt;0,02</td> <td>&lt;0,001</td> </tr> <tr> <td>04860510-04860516</td> <td>4,0</td> <td>&lt;0,001</td> <td>  0,9</td> <td>  0,003</td> <td>  0,043</td> <td>&lt;0,001</td> <td>  0,002</td> <td>&lt;0,02</td> <td>&lt;0,001</td> </tr> <tr> <td>04861101-04861104</td> <td>4,1</td> <td>&lt;0,001</td> <td>  0,9</td> <td>  0,003</td> <td>  0,044</td> <td>&lt;0,001</td> <td>  0,002</td> <td>&lt;0,02</td> <td>&lt;0,001</td> </tr> </tbody> </table>	Al	Cd	Cu	Fe	Mg	Ni	Pb	Si	Sn	%	%	%	%	%	%	%	%	%	04860301-04860316	4,0	<0,001	0,8	0,003	0,043	<0,001	0,002	<0,02	<0,001	04860401-04860416	4,0	<0,001	0,8	0,003	0,043	<0,001	0,002	<0,02	<0,001	04860510-04860516	4,0	<0,001	0,9	0,003	0,043	<0,001	0,002	<0,02	<0,001	04861101-04861104	4,1	<0,001	0,9	0,003	0,044	<0,001	0,002	<0,02	<0,001			
Al	Cd	Cu	Fe	Mg	Ni	Pb	Si	Sn																																																						
%	%	%	%	%	%	%	%	%																																																						
04860301-04860316	4,0	<0,001	0,8	0,003	0,043	<0,001	0,002	<0,02	<0,001																																																					
04860401-04860416	4,0	<0,001	0,8	0,003	0,043	<0,001	0,002	<0,02	<0,001																																																					
04860510-04860516	4,0	<0,001	0,9	0,003	0,043	<0,001	0,002	<0,02	<0,001																																																					
04861101-04861104	4,1	<0,001	0,9	0,003	0,044	<0,001	0,002	<0,02	<0,001																																																					
	<table border="1"> <thead> <tr> <th>Weight</th> <th>Prod. date</th> </tr> <tr> <th>kg</th> <th></th> </tr> </thead> <tbody> <tr> <td>04860301-04860316</td> <td>9640  29.12.2021</td> </tr> <tr> <td>04860401-04860416</td> <td>9666  29.12.2021</td> </tr> <tr> <td>04860510-04860516</td> <td>4206  29.12.2021</td> </tr> <tr> <td>04861101-04861104</td> <td>2444  29.12.2021</td> </tr> </tbody> </table>	Weight	Prod. date	kg		04860301-04860316	9640  29.12.2021	04860401-04860416	9666  29.12.2021	04860510-04860516	4206  29.12.2021	04861101-04861104	2444  29.12.2021																																																	
Weight	Prod. date																																																													
kg																																																														
04860301-04860316	9640  29.12.2021																																																													
04860401-04860416	9666  29.12.2021																																																													
04860510-04860516	4206  29.12.2021																																																													
04861101-04861104	2444  29.12.2021																																																													

Nyrstar Sales & Marketing SA  
1 Rue de Jargonnant  
1207 Geneva, Switzerland  
Tel +32 14 44 95 00 - Fax +32 14 44 95 51